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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

1. TEST REPORT CERTIFICATION

Applicant - E-Top Network Technology Inc.
Address : No. 82 ,Gongye 2nd Rd.,Tainan City 70955, Taiwan,R.O.C.
Manufacture - E-Top Network Technology Inc.
Address : No. 82 ,Gongye 2nd Rd.,Tainan City 70955, Taiwan,R.O.C.

Equipment Under Test : N+ High Power Broadband Router - All Broadbands

Model Number : GR290n
Brand Name :ETOP
Date of Test : March 3, 2011 — March 13, 2011
APPLICABLE STANDARD
STANDARD TEST RESULT

FCC Part 15 Subpart C : 2009 AND

No non-compliance noted
ANSI C63.4 : 2003

Approved by: Reviewed by:
ﬂ@vg& 4 IAES J ‘ |
Jeter Wu Eric Huang

Assistant Manager Assistant Section Manager
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Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

2. EUT DESCRIPTION
2.1 DESCRIPTION OF EUT & POWER

Product Name N+ High Power Broadband Router - All Broadbands
Model Number GR290n
Brand Name ETOP

IEEE 802.11b/g, 802.11n HT20 (DTS Band):2412MHz~2462MHz

Frequency Range | |EEE §02.11n HT40 (DTS Band):2422MHz~2452MHz

IEEE 802.11b Mode : 13.10dBm (DTS Band) (20.4174 mW)
IEEE 802.11g Mode : 19.73dBm (DTS Band) (93.9723 mW)

IEEE 802.11n HT20 Mode : 19.28dBm (DTS Band) (84.7465 mW)
IEEE 802.11n HT40 Mode : 18.75dBm (DTS Band) (74.915 mW)

Transmit Power

Channel Spacing IEEE 802.11b/g, 802.11n HT20/HT40: 5SMHz

IEEE 802.11b/g, 802.11n HT20:11 Channels
IEEE 802.11n HT40 :7 Channels

Channel Number

IEEE 802.11b : 11, 5.5, 2, 1 Mbps

IEEE 802.11g : 54, 48 ,36, 24, 18, 12, 9, 6 Mbps

IEEE 802.11n HT20 : 65, 58.5, 52, 39, 26, 19.5, 13, 6.5 Mbps
IEEE 802.11n HT40 : 135, 121.5, 108, 81, 54, 40.5, 27, 13.5 Mbps

Transmit Data Rate

IEEE 802.11b : DSSS (CCK, DQPSK, DBPSK)
Type of Modulation | IEEE 802.11g : OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20/40 : OFDM (64QAM, 16QAM, QPSK, BPSK)

Frequency Selection| By software / firmware

Two antennas 2Tx 2Rx

Manufacture: YONG-SHUN TECHNOLOGY CO., LTD.

Model: S22-XY 30925

Type: Dipole

Gain: 5 dBi

Connector: i-pex
SWITCHING ADAPTOR

Manufacture: Keen Ocean Industrial Ltd.
Power Source Model: S02-012-0120-01000 SWP-21426-00
Input: 100-240Vac, 50/60Hz, 0.40A max.
Output: 12.0Vdc, 1A

Antenna Type

Temperature Range | 0 ~ 40°C
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

REMARK:

1. The sample selected for test was engineering sample that approximated to production
product and was provided by manufacturer.

2. This submittal(s) (test report) is intended for FCC ID: U6A-GR290N filing to comply with
Section 15.207,15.209 and 15.247 of the FCC Part 15, Subpart C Rules.

3. Client consigns one model sample and two adapters to test (Model Number: GR290n).
Therefore, the testing Lab. just guarantees the unit, which has been tested.

4. For more details, please refer to the User’s manual of the EUT.

5. To add a series model is for business necessary, just for marketing purpose only.

6. The different of the each model is shown as below:

Multiple listing:
Company & Address Brand Model Product Name
N+ High Power Gigabit Broadband
E-Top Network Technology Inc. GR290n Router - All Broadbands
No. 82 ,Gongye 2nd Rd., Tainan City ETOP GR291d Wireless-N Concurrent Gigabit Router
70955, Taiwan,R.O.C. GS298d Wireless-N Concurrent Gigabit Server
Router
Amigo Technology Inc. GR290n High Power 11n Giga Router
5F., No.63, Lane 77, Xing-Ai Road, Neihu Amigo GR291d 11n Gigabit Broadband Router
Dist., Taipei City 114, Taiwan (R.O.C.) GS298d 11n Gigabit Server Router
Wireless-N High Power Gigabit Router
CNet Technology Inc. CHR-990(A)| Wireless-N High Power Gigabit Router
1F,N0.30,Industry E.RD.IX,Science-Based | CNet CHR-991 Pro
Industrial Park,Hsin-Chu,Taiwan,R.O.C. CHR-998 Wireless-N High Power Gigabit Server
Router Pro
N+Gigabit High Power Broadband
Sapido Technology Inc. RB-1733 Router - All Broadbands
No. 383., Sec. 2, Minsheng Rd., West SAPIDO | DR-1733 Simultaneous Dual-N Gigabit
Central District, Tainan 700, Taiwan, DS-1763 Router - All Broadbands
R.O.C. Simultaneous Dual-N Gigabit NES
Server - All Broadbands
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N

Date of Issue: March 25, 2011

3. DESCRIPTION OF TEST MODES

The EUT is a 11n router. It has two transmitter chains and two receive chains (2x2
configurations). The 2x2 configuration is implemented with two outside chains

(Chain 0 and Chain 1).

The RF chipset is manufactured by Realtek Semiconductor Corp.

The antenna peak gain 5dBi (highest gain) were chosen for full testing.

IEEE 802.11 b ,802.11g ,802.11n HT20 mode (DTS Band)

The EUT had been tested under operating condition.

There are three channels have been tested as following:

Channel Frequency (MHz)
Low 2412
Middle 2437
High 2462

IEEE 802.11b mode: 11Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11g mode: 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode: 13Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11n HT40 mode (DTS Band)

The EUT had been tested under operating condition.

There are three channels have been tested as following:

Channel Frequency (MHz)
Low 2422
Middle 2437
High 2452

IEEE 802.11n HT40 mode: 27Mbps data rate (worst case) were chosen for full testing.

The worst-case data rates are determined according to the description above, based on the
investigations by measuring the PSD, peak power and average power across all the data
rates, bandwidths, modulations and spatial stream modes.

The worst-case channel is determined as the channel with the highest output power. The

highest measured output power was at 2462 MHz.
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4
and FCC CFR 47 2.1046, 2046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057,
15.207, 15.209 and 15.247.

5. FACILITIES AND ACCREDITATIONS
5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

No. 8, Jiu Cheng Ling, Jiaokeng Village,Sinhua Township, Tainan Hsien 712, Taiwan
R.O.C.

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI
C63.4 and CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly
polarized antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged
waveguide, horn. Spectrum analyzers with preselectors and quasi-peak detectors are
used to perform radiated measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and
EMI Test Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also
used for making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference
Measuring Apparatus and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS LISTINGS

The test facilities used to perform radiated and conducted emissions tests are
accredited by Taiwan Accreditation Foundation for the specific scope of accreditation
under Lab Code: 1109 to perform Electromagnetic Interference tests according to FCC
PART 15 AND CISPR 22 requirements. No part of this report may be used to claim or
imply product endorsement by TAF or any agency of the Government. In addition, the
test facilities are listed with Federal Communications Commission (registration no:
TW-1037 ).
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N

Date of Issue: March 25, 2011

5.4 TABLE OF ACCREDITATIONS AND LISTINGS

Country

Agency

Scope of Accreditation

Logo

USA

FCC

3/10 meter Open Area Test Sites to perform FCC Part
15/18 measurements

C

TW-1037

Taiwan

TAF

CISPR 11, FCC METHOD-47 CFR Part 18, EN 55011, EN
60601-1-2,

CISPR 22, CNS 13438, EN 55022, EN 55024, AS/NZS
CISPR 22

CISPR 14, EN 55014-1, EN 55014-2, CNS 13783-1, CISPR
22,

CNS 13439, EN 55013,

FCC Method-47 CFR Part 15 Subpart B,

IC ICES-003, VCCI V-3 & V-4

FCC Method-47 CFR Part 15 Subpart C and ANSI C63.4,
LP 0002

EN/IEC 61000-4-2/-3/-4/-5/-6/-8/-11

EN 61000-3-2, EN 61000-3-3

EN 61000-6-3, EN 61000-6-1, AS/NZS 4251.1,

EN 61000-6-4, EN 61000-6-2, AS/NZS 4251.2,

EN 61204-3, EN 50130-4, EN 62040-2,

EN 50371, EN 50385, AS/NZS 4268,

ETSI EN 300 386

ETSI EN 300 328, ETSI EN 301 489-1/-3/-9/-17

ETSI EN 301 893, ETSI EN 300 220-2/-1

ETSI EN 300 440-2/-1

ETSI EN 301 357-2/-1

RSS-310, RSS-210 Issue 7, RSS-Gen Issue 2

Taiwan

BSMI

CNS 13438, CNS 13783-1, CNS13439

SL2-IN-E-0039
SL2-R1/R2-0039
SL2-A1-E-0039

Canada

Industry
Canada

RSS210, Issue 8

Canadi

IC 2324H-1

* No part of this report may be used to claim or imply product endorsement by TAF or any agency of
the US Government.
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

6. CALIBRATION AND UNCERTAINTY
6.1 MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has
been calibrated in accordance with the manufacturer's recommendations, and is

traceable to recognized national standards.

6.2 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for

tests performed on the apparatus:

PARAMETER UNCERTAINTY
Radiated Emission, 30 to 200 MHz
Test Site : OATS-6 +3.38dB
Radiated Emission, 200 to 1000 MHz
Test Site : OATS-6 +3.04dB
Radiated Emission, 1 to 26.5 GHz + 3.20dB
Power Line Conducted Emission +2.01dB

Uncertainty figures are valid to a confidence level of 95%, K=2
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Date of Issue: March 25, 2011

7. SETUP OF EQUIPMENT UNDER TEST
7.1 SETUP CONFIGURATION OF EUT

Above 1GHz Test Setup:

Note book

A B
EUT
Adapter
Test table
Below 1GHz Test Setup:
Test table
Adapter EUT
3G
modem
HUB
A
NoteBook NoteBook
2 1
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

7.2 SUPPORT EQUIPMENT

Above 1GHz Test Setup:

No. Product Manufacturer] Model No. | Certify No. Signal cable
1 |  Note Book IBM T43 DOC Power cable, unshd,

No.| Signal cable description

A |DC input Unshielded, 1.8m, 1pcs
B |LAN cable Unshielded, 10m, 1pcs.

Below 1GHz Test Setup:

No. Product Manufacturer| Model No. | Certify No. Signal cable
1 |Note Book  [IBM R51 R33026 f%"r‘:]er cable, unshd,
2 |Note Book  |[IBM T43 DOC f%"r‘:]er cable, unshd,
3 [3GModem  [NOVATEL %a('fgm’ s;RNVWMC N/A
4 |HUB BARRICAD  |SMC7008BR [DOC T%"r‘]’ner cable, unshd,

No.| Signal cable description
A |LAN cable Unshielded, 10m, 1pcs.

B [LAN cable Unshielded, 10m, 1pcs.

C |LAN cable Unshielded, 1.8m, 3pcs.

D |Power cable Unshielded, 1.8m, 1pcs.

REMARK:

1. All the above equipment/cables were placed in worse case positions to maximize emission signals
during emission test.

2. Grounding was established in accordance with the manufacturer’s requirements and conditions for the

intended use.
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

7.3 EUT OPERATING CONDITION

RF Setup
1. Set up all computers like the setup diagram.
2. The “Realtek MP Test Program” software was used for testing

(1)TX Mode:
= Tx Mode:CCK -~ OFDM - HT MixMode (Bandwidth: 20 - 40)
= Tx Data Rate: 11Mbps long (IEEE 802.11b mode , TX)
6Mbps (IEEE 802.11g mode , TX)
13Mbps (IEEE 802.11n HT20 mode ,chain 0, chain 1 TX)
27Mbps (IEEE 802.11n HT40 mode, chain 0, chain 1 TX)

Power control mode

Target Power: IEEE 802.11b Channel Low (2412MHz) = 32
IEEE 802.11b Channel Middle (2437MHz) = 32
IEEE 802.11b Channel High (2462MHz) = 32

Target Power: IEEE 802.11g Channel Low (2412MHz) = 40
IEEE 802.11g Channel Middle (2437MHz) = 40
IEEE 802.11g Channel High (2462MHz) = 40

Target Power: IEEE 802.11n HT20 Channel Low (2412MHz) = 33 (Chain 0)
IEEE 802.11 n HT20 Channel Middle (2437MHz) = 33 (Chain 0)
IEEE 802.11 n HT20 Channel High (2462MHz) = 33 (Chain 0)
IEEE 802.11n HT20 Channel Low (2412MHz) = 33 (Chain 1)
IEEE 802.11 n HT20 Channel Middle (2437MHz) = 33 (Chain 1)
IEEE 802.11 n HT20 Channel High (2462MHz) = 33 (Chain 1)

Target Power: IEEE 802.11n HT40 Channel Low (2422MHz) = 33 (Chain 0)
IEEE 802.11 n HT40 Channel Middle (2437MHz) = 33 (Chain 0)
IEEE 802.11 n HT40 Channel High (2452MHz) = 33 (Chain 0)
IEEE 802.11n HT40 Channel Low (2422MHz) = 33 (Chain 1)
IEEE 802.11 n HT40 Channel Middle (2437MHz) = 33 (Chain 1)
IEEE 802.11 n HT40 Channel High (2452MHz) = 33 (Chain 1)

(2) RX Mode :

Start RX

3. All of the function are under run.
4. Start test.

Normal Link Setup

Set up all computers like the setup diagram.

All of the function are under run.

Notebook PC (2) ping 192.168.0.10 —t to Notebook PC (1).
Notebook PC (1) ping 192.168.0.20 —t to Notebook PC (2).
Notebook PC (1) ping 192.168.0.50 —t to Wireless Access Point (3).
Start test.

2B
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

8. APPLICABLE LIMITS AND TEST RESULTS

8.1 6DB BANDWIDTH

LIMIT

§ 15.247(a) (2) For direct sequence systems, the minimum 6dB bandwidth shall be at least
500kHz

TEST EQUIPMENTS

Name of Equipment] Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer R&S FSEK 30 835253/002 JUL. 14, 2011
TEST SETUP
SPECTRUM
EUT ANALYZER

TEST PROCEDURE

The transmitter output was connected to a spectrum analyzer. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100 KHz RBW and 100
KHz VBW. The 6dB bandwidth is defined as the total spectrum the power of which is higher
than peak power minus 6dB.
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

TEST RESULTS

No non-compliance noted.
IEEE 802.11b mode

Chanmel F?e';au“e“ne;y 6dB Bandwidth | Minimum Limit |
(MHz) (kHz) (kHz)
Low 2412 10321 500 PASS
Middle 2437 10321 500 PASS
High 2462 10321 500 PASS
NOTE : 1. At finial test to get the worst-case emission at11Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7
dB cable) was entered as an offset in the spectrum analyzer to allow for direct

reading of power.

IEEE 802.1 1g_; mode

L 6dB Bandwidth | Minimum Limit _
Channel Frequency o v Pass / Fail
(MHz) (kHz) (kHz)
Low 2412 16733 500 PASS
Middle 2437 16733 500 PASS
High 2462 16733 500 PASS
NOTE : 1. At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7
dB cable) was entered as an offset in the spectrum analyzer to allow for direct

reading of power.
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

IEEE 802.11n HT20 mode (Two TX

Channel 6dB Bandwidth L. ..
Minimum Limit .
Channel Frequency (kHz) Pass / Fail
. . (kHz)
(MHz) Chain 0 | Chain1
Low 2412 17936 17836 500 PASS
Middle 2437 17936 17836 500 PASS
High 2462 17936 17836 500 PASS
NOTE : 1. At finial test to get the worst-case emission at 13Mbps.

IEEE 802.11n HT40 mode (Two TX)

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7
dB cable) was entered as an offset in the spectrum analyzer to allow for

direct reading of power.

Channel 6dB Bandwidth
Minimum Limit .
Channel Frequency (kHz) Pass / Fail
: : (kHz)
(MHz) Chain 0 | Chain1
Low 2422 36874 36673 500 PASS
Middle 2437 36874 36673 500 PASS
High 2452 36874 36673 500 PASS
NOTE : 1. At finial test to get the worst-case emission at 27Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7
dB cable) was entered as an offset in the spectrum analyzer to allow for direct

reading of power.
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

6dB BANDWIDTH ( 802.11b MODE)
CH Low ( 802.11b MODE)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -1.61 dB VB 100 kHz
128.7 dBuv 10.32064128 MHz SWT 12.5 ms Unit dBuv
2 11.7 @B Offsegt
. S¢
|
120
110
—D1 106|.46 dBu
100 no linn 4 HR
1MAX 1MA
gp " Il

. / 4
A &)

50

40
28.7
Center 2.412 GHz 9 MHz/ Span 50 MHz
Date: 11.MAR.2011 16:18:01
CH Mid ( 802.11b MODE)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -1.68 dB VBW 100 kHz
128.7 dBuV 10.32064128 MHz SWT 12.5 ms Unit dBuV
<8 11.7 @B Offsgt
. S¢
|
120
110

—D1 106[.48 dBy

100 no 100 4a bR

1MAX ‘[‘A\‘ 1MA
SD A 4

70

L |

40
28.7!

Center 2.437 GHz 9 MHz/ Span 50 MHz
Date: 11.MAR.2011 16:18:52
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Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

CH High ( 802.11b MODE)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -1.91 dB VBW 100 kHz
128.7 dBuV 10.32064128 MHz SHT 12.5 ms Unit dBuV
120 11.7 @B Of fagt
. s¢
|
120
110

D1 106[.28 dBy

100 I 100.29 HB

I | T,
) / \
IR T
" M/ i U

50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 11.MAR.2011 16:20:44
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

6dB BANDWIDTH ( 802.11g MODE)

CH Low ( 802.11g MODE)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -4.11 dB VBW 100 kHz
128.7 dBuv 16.7334B693 MHz SHT 12.5 ms Unit aBuV
0 11.7 @B Offsgt
. S¢
|
120
110
o2 101]-95 dBu WPV AT WLV oV Y
WXD2 85.85 dBuv 1[( t 1MA
390 / \
80
A‘Jj “\\\\
70 //f .“\.\1‘\0
60 MM “‘L‘,«\N\J
EDW J‘M/u\,
40
28.7
Center 2.412 GHz 9 MHz/ Span 50 MHz
Date: 11.MAR.2011 16:23:33
CH Mid ( 802.11g MODE)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -4.58 dB VBW 100 kHz
128.7 dBuv 16.73346693 MHz SWT 12.5 ms Unit dBuV
=8 11.7 B Of fsgt
. S¢
|
120
110
mD—Dl 102[. 17 dBy —~ LT Y
rae2 P56 17 dpwv ‘ \l Ma
390 \
80
s N
70 ,I/wv L\I\\\A/
h ,Mjw M‘\’\V
50
40
28.7!
Center 2.437 GHz 9 MHz/ Span 50 MHz
Date: 11.MAR.2011 16:22:55
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Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

CH High ( 802.11g MODE)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -4.67 dB VBW 100 kHz
128.7 dBuV 16.73346693 MHz SHT 12.5 ms Unit dBuV
128
11.7 @B Of fagt
|
120
110
mD—Dl 102).18 dBy TN O
Tﬂ'ﬁ?g2 96.18 dpuVv ‘ \ 1MA
S0 t\
80
s I,
70 '/Ar,,‘ \"\“'\‘/
60 MN \t\«\\’\&
AN A )
50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 11.MAR.2011  16:22:15
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6dB BANDWIDTH ( 802.11n HT20 MODE) Chain 0
CH Low ( 802.11n HT20 MODE)-Chain 0

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -1.29 dB VBW 100 kHz
128.7 dBuV 17.93587174 MHz SWT 12.5 ms Unit dBuV
12 11.7 @B Of fsgt
. s¢
|
120
110
100

a0 I

51 55.p5 dBav
1MAX v ""|” N MWV‘N 1MA
00 225 dpwv !
80 K

. i \

60
N S M
40
28.7
Center 2.412 GHz 9 MHz/ Span 50 MHz
Date: 11.MAR.2011 16:24:21
CH Mid ( 802.11n HT20 MODE)-Chain 0
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -1.40 dB VBW 100 kHz
128.7 dBuV 17.93587174 MHz SWT 12.5 ms Unit dBuV
=8 11.7 B Of fsgt
. S¢
|
120
110
mD—Dl 97.89 dBuVv
E I
1MaX Wt W’\‘\l 1MA
——D2 [31.89 dBuV T i
390
80 ,l' R
70 '// \
60
EDW
40
28.7!
Center 2.437 GHz 9 MHz/ Span 50 MHz
Date: 11.MAR.2011 16:24:58
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CH High ( 802.11n HT20 MODE)-Chain 0

Delta 1 [T1] RBW 100 kHz  RF Att 20 dB
Ref Lvl ~2.07 oB VBW 100 kHz
128.7 dBuV 17.93567174 MHz  SWUT 12.5 ms Unit dB v
128
117 B Offokt -
120
110
PO 57 B oy
. I BT
1HAX “““\ M”"‘N]l 1MA
L 0o k1.8 aBlv , !
90
80 K
Il

. / \

. i ™
A‘W’J"M’f M\W%MM

50

40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 11.MAR.2011  16:25:33
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6dB BANDWIDTH ( 802.11n HT20 MODE) Chain 1

CH Low ( 802.11n HT20 MODE)-Chain 1

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl D.71 dB VBW 100 kHz
128.7 dBuv 17.83567134 MHz SWT 12.5 ms Unit dBuV
128
11.7 @B Offs¢t
120
110
D1 101].45 dBy — n —— -
109 R g
HMepP2 [85. 45 dBuV T
390 \
80
70 rﬂ// \ﬁ\*\\\
60 /\J’”M (\A\MW\%
. M
40
28.7
Center 2.412 GHz 9 MHz/ Span 50 MHz
Date: 11.MAR.2011 16:33:28

1MA

CH Mid ( 802.11n HT20 MODE)-Chain 1

Delta 1 [T1] RBW 100 kHz  RF Att 20 dB
Ref Lvl 0.25 dB VBW 100 kHz
128.7 dBuv 17.83567134 MHz SWT 12.5 ms Unit dBuV
128
11.7 BB Offsét
120
110
L D1 101|.6 dBuv
100 £ Ty ,,"VWJ\,'V“,,‘WVJ,J‘M ul{nvlv\‘,\l\\/l
02 [95.6 Bl T
EN) \
80
70 N/J \\
ED&WAH&MW”Mybfjvj Au\%k¢yiﬁhﬂk&qm
50
40
28.7

Center 2.437 GHz

Date: 11.MAR.2011

3 MHz/
16:32:41

Span 50 MHz

1MA
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CH High ( 802.11n HT20 MODE)-Chain 1

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.38 dB VBW 100 kHz
128.7 dBuV 17.83567134 MHz SHT 12.5 ms Unit dBuV
128
11.7 @B Offset III
120
110
| D1 101[.65 dBu _ .
100 e e e
—rn-ﬁ-xg2 35 .65 d?)p&\/ T 1MA
S0 \
80

. / N

60 lbﬂ \hj

e g

50

40
28.7
Start 2.437 GHz 5 MHz/ Stop 2.487 GHz
Date: 11.MAR.2011  16:32:05
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6dB BANDWIDTH ( 802.11n HT40 MODE) Chain 0

CH Low ( 802.11n HT40 MODE)-Chain O
Delta 1 [T1] RBW 100 kHz  RF Att 20 dB
@Ref Lvl 5.90 dB VBW 100 kHz
128.7 dBuv 36.87374743 MHz SWT 25 ms Unit dBuV
128
11.7 BB Offogt
|
120
110
100
L84 |6 dBuv MWMW\ 1MA
B—rpr 5 B 1 ! ‘
80 4
70
. fy Wi
| |
| SNV T s MA A A A
40
28.7
Center 2.422 GHz 10 MHz/ Span 100 MHz
Date: 11.MAR.2011  16:28:26
CH Mid ( 802.11n HT40 MODE)-Chain 0
Delta 1 [T1] RBW 100 kHz  RF Att 20 dB
@Ref Lvl 5.97 dB VBW 100 kHz
128.7 dBuv 36.87374743 MHz SWT 25 ms Unit dBuV
128
11.7 BB Offsét
||
120
110
100
L AX34 |46 dBuv 1MA
B—>>p5 75 dbwv ! .
47
80
70
. W Wi
| |
N ISVY WA L T EWANL, N
40
28.7
Center 2.437 GHz 10 MHz/ Span 100 MHz
Date: 11.MAR.2011 16:27:32
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CH High ( 802.11n HT40 MODE)-Chain 0
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 5.81 dB VBW 100 kHz
128.7 dBuV 36.87374748 MHz SHT 25 ms Unit dBuV
128
11.7 @B Of fagt
|
120
110
100
HAX34 142 dBuv 1MA
B—>> 577 afv ‘
'
80
70
. I M
il Iy
SDMI\/\«W\W\
40
28.7
Center 2.452 GHz 10 MHz/ Span 100 MHz
Date: 11.MAR.2011 16:26:55
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6dB BANDWIDTH ( 802.11n HT40 MODE) Chain 1
CH Low ( 802.11n HT40 MODE)-Chain 1

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -1.05 dB VBW 100 kHz
128.7 dBuV 36.67334668 MHz SWT 25 ms Unit dBuV
12 11.7 @B Of fsgt
. s¢
|
120
110
100

—D1 S97.39 dBuVv
1MAX 1MA
——D2 [31.99 dBuV

390

80

70

. t

50

40
28.7
Center 2.422 GHz 10 MHz/ Span 100 MHz
Date: 11.MAR.2011 16:28:40
CH Mid ( 802.11n HT40 MODE)-Chain 1
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
@Ref Lvl -1.05 dB VBW 100 kHz
128.7 dBuV 36.67334663 MHz SWT 25 ms Unit dBuV
128
11.7 @B Offsgt
|
120
110
100

D1 98.[15 dBuV

1MAX ’AW)‘L'\ 1MA
——D2 [32.15 dBuV T

30

80

70

60 HﬂAAA*MA//\I i \ﬂmw’JAAKA,“

50
40
28.7!
Center 2.437 GHz 10 MHz/ Span 100 MHz
Date: 11.MAR.2011 16:30:18
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CH High ( 802.11n HT40 MODE)-Chain 1

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -1.45 dB VBW 100 kHz

128.7 dBuV 36.67334663 MHz SHT 25 ms Unit dBuV
128

11.7 @B Of fs¢

-

120

110

100

—D1 98.|13 dBuV

1MAX 1MA
——D2 [32.13 dBuV

S0

80

70

. I

40
28.7
Center 2.452 GHz 10 MHz/ Span 100 MHz
Date: 11.MAR.2011 16:30:54
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8.2 MAXIMUM PEAK OUTPUT POWER
LIMIT

§ 15.247(b) The maximum peak output power of the intentional radiator shall not exceed
the following :

§ 15.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz,
and 5725-5850 MHz bands : 1 watt.

§ 15.247(b) (4) Except as shown in paragraphs (c) of this section , if transmitting antennas
of directional gain greater than 6 dBi are used the peak output power from the intentional
radiator shall be reduced below the stated values in paragraphs (b)(1) or (b)(2), and (b)(3)
of this section , as appropriate, by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

TEST EQUIPMENTS

Name of Equipment | Manufacturer Model Serial Number | Calibration Due
Power Meter Anritsu ML2487A 6K00003888 MAY. 11, 2011
TEST SETUP

Power Meter

EUT

TEST PROCEDURE

Connect the EUT to spectrum analyzer, set the center frequency of the spectrum analyzer to
the channel center frequency. Set the RBW to 1MHz and VBW to 3MHz.

Set sweep time=auto

Use detector max peak mode

Measurement of Digital Transmission Systems Operating under Section 15.247

TEST RESULTS

No non-compliance noted
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IEEE 802.11b mode

Channel . .
Channel | Frequency Peak Power |Peak Power Limit| Margin Pass / Fail
(dBm) (dBm) (dBm)
(MHz)
Low 2412 13.03 30.00 -16.97 PASS
Middle 2437 13.10 30.00 -16.90 PASS
High 2462 12.93 30.00 -17.07 PASS
NOTE : 1. Atfinial test to get the worst-case emission at 11Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB

cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of
power.

IEEE 802.11g mode

Channel . .
Channel | Frequency Peak Power | Peak Power Limit | Margin Pass / Fail
(dBm) (dBm) (dBm)
(MHz)
Low 2412 19.50 30.00 -10.50 PASS
Middle 2437 19.68 30.00 -10.32 PASS
High 2462 19.73 30.00 -10.27 PASS
NOTE : 1.Atfinial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB
cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of
power.
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IEEE 802.11n HT20 mode(Two TX)

Channel Peak Power Peak Peak _
Channel | Frequency (dBm) Power Pc_>w.er Margin Pas_sl
(MHz) Chain 0| Chain 1 Total Limit | (dBm) Fail
(dBm) (dBm)
Low 2412 14.68 | 17.02 19.02 30 -10.98 PASS
Middle 2437 14.45 | 17.55 19.28 30 -10.72 PASS
High 2462 13.92 | 17.04 18.76 30 -11.24 PASS
NOTE : 1.Atfinial test to get the worst-case emission at 13Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 mode (Two TX)

Channel Peak Power Peak Peak _
Channel | Frequency (dBm) Power Pc?wgr Margin Pas§ /
(MHz) Chain 0 | Chain 1 Total Limit | (dBm) Fail
(dBm) | (dBm)

Low 2422 14.01 16.80 18.64 30 -11.36 PASS
Middle 2437 13.96 16.83 18.64 30 -11.36 PASS
High 2452 13.82 17.06 18.75 30 -11.25 PASS

NOTE : 1. Atfinial test to get the worst-case emission at 27Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11b mode

Average Power Data

U Average Power
Channel Frequency (c?Bm)
(MHz)
Low 2412 10.83
Middle 2437 10.89
High 2462 10.71

IEEE 802.11g mode

Average Power Data

S, Average Power
Channel Frequency (ngm)
(MHz)
Low 2412 10.10
Middle 2437 10.27
High 2462 10.33

IEEE 802.11n HT20 mode
Average Power Data

Channel Average Power | Average Power
Channel Frequency Chain 0 Chain 1
(MHz) (dBm) (dBm)
Low 2412 5.86 8.18
Middle 2437 5.71 8.18
High 2462 5.56 8.05

IEEE 802.11n HT40 mode

Average Power Data

Channel Average Power | Average Power
Channel Frequency Chain 0 Chain 1
(MHz) (dBm) (dBm)
Low 2422 5.42 7.92
Middle 2437 5.40 7.93
High 2452 5.37 7.78

Page 32



Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N

Date of Issue: March 25, 2011

8.3 MAXIMUM PERMISSIBLE EXPOSURE

According to FCC 1.1310 : The criteria listed in the following table shall be used to evaluate
the environment impact of human exposure to radio frequency (RF) radiation as specified in
1.1307(b)LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE)

FreR(;l:‘er;cy Electric Field | Magnetic Field | Power Density Average
(MHg) Strength (V/m) | Strength (A/m) | (mW/cm?) Time
(A) Limits for Occupational / Control Exposures
300-1,500 -- -- F/300 6
1,500-100,000 - - 5 6
(B) Limits for General Population / Uncontrol Exposures

300-1,500 -- -- F/1500 6

1,500-100,000 -- -- 1 30
CALCULATIONS

/ 2
Given E :M & S= E
d 3770

Where E = Field strength in Volts / meter
P = Power in Watts
G = Numeric antenna gain
d = Distance in meters
S = Power density in milliwatts / square centimeter

Combining equations and re-arranging the terms to express the distance as a function of the
remaining variables yields:

~30xPxG
~ 3770d?
Changing to units of mW and cm, using:
P (mwW) =P (W) /1000 and
d (cm) =d(m) /100

Yields

5 _ 30 (P/1000)xG _ 0.0796x. 7 %G

3770 (d /100 d?

Where d = Distance in cm
P = Power in mW
G = Numeric antenna gain

S = Power density in mW / cm?
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Power Density Limit, S=1.0mW/cm?

TEST RESULTS

No non-compliance noted.
5 30><(P/10OO)><ZG — 0.0796x PXZG
3770x(d /100) d

G=5.0dBi=3.1622777mW

IEEE 802.11b =0.0796*20.41738*3.16227766/400=0.012849
IEEE 802.11g =0.0796%93.97233*3.16227766/400=0.059136
IEEE 802.11n HT20 =0.0796%84.74650%3.16227766/400=0.053330
IEEE 802.11n HT40 =0.0796*74.91500*3.16227766/400=0.047144

M|n|mu.m Output | Output |Antenna Powgr Power Density
separation . Density

Mode distance Power | Power Gain Limit at 20cm2
(cm) (dBm) (mw) (dBi) (mWicm?) (mW/cm®)
IEEE 802.11b 20 13.10 20.42 5.00 1.00 0.012849
IEEE 802.11¢g 20 19.73 93.97 5.00 1.00 0.059136
IEEE 802.11n HT20 20 19.28 84.75 5.00 1.00 0.053330
IEEE 802.11n HT40 20 18.75 74.91 5.00 1.00 0.047144

REMARK: For mobile or fixed location transmitters, the maximum power density is 1.0 mW/cm? even if
the calculation indicates that the power density would be larger.
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8.4 POWER SPECTRAL DENSITY
LIMIT
§ 15.247(e) For digitally modulated systems, the power spectral density conducted from the

intentional radiator to the antenna shall not greater than 8 dBm in any 3 kHz band during
any time interval of continuous transmission.

TEST EQUIPMENTS

Name of Equipment | Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer R&S FSEK 30 835253/002 JUL. 14, 2011
TEST SETUP
SPECTRUM
EUT
ANALYZER

TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer, the bandwidth of the
fundamental frequency was measured with the spectrum analyzer using RBW=3KHz and
VBW =RBW, set sweep time=span / 3KHz.

The power spectral density was measured and recorded.

The sweep time is allowed to be longer than span / 3KHz for a full response of the mixer in
the spectrum analyzer.

TEST RESULTS

Total peak power calculation formula:
10 log (10 (Chain 0 PPSD / 10)).

No non-compliance noted.
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IEEE 802.11b mode

Channel F?ehqaunennec:y D Malz(ilmmi;‘m Narg i Pas_s d
(MHz) (dBm) (dBm) (dB) Fail
Low 2412 -19.48 8.00 -27.48 PASS
Middle 2437 -19.30 8.00 -27.30 PASS
High 2462 -19.46 8.00 -27.46 PASS
NOTE : 1. Atfinial test to get the worst-case emission at 11Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and
1.7 dB cable) was Entered as an offset in the spectrum analyzer to allow
for direct reading of power.

IEEE 802.11g mode

Channel Maximum .
PPSD _— Margin .
Channel | Frequency (dBm) Limit (dB) Pass / Fail
(MHz) (dBm)
Low 2412 -19.13 8.00 -27.13 PASS
Middle 2437 -19.08 8.00 -27.08 PASS
High 2462 -19.03 8.00 -27.03 PASS
NOTE : 1. Atfinial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7
dB cable) was Entered as an offset in the spectrum analyzer to allow for

direct reading of power.
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IEEE 802.11n HT20 mode

Maximum
Channel F?ehqaunennec:y A Limit M(ng)i n P::; J
(MHz) Chain 0 | Chain 1 | Total | (dBm)
Low 2412 -21.92 -19.69 | -17.65 8.00 -25.65 | PASS
Middle 2437 -21.17 -19.76 | -17.40 8.00 -25.40 | PASS
High 2462 -21.28 -19.85 | -17.50 8.00 -25.50 | PASS

NOTE : 1. Atfinial test to get the worst-case emission at 13Mbps.
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and
1.7 dB cable) was Entered as an offset in the spectrum analyzer to allow
for direct reading of power.

IEEE 802.11n HT40 mode

Channel F?ehqaunenne(:y Frelelfelhi) Malz(ilmmirm M(ng)m P::; /
(MHz) Chain 0 | Chain 1 | Total | (dBm)

Low 2422 -25.87 -23.77 | -21.68 8.0 -29.68 | PASS

Middle 2437 -26.10 -23.75 | -21.76 8.0 -29.76 | PASS

High 2452 -26.15 -23.51 | -21.62 8.0 -29.62 | PASS

NOTE : 1. Atfinial test to get the worst-case emission at 27Mbps.
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and
1.7 dB cable) was Entered as an offset in the spectrum analyzer to allow for
direct reading of power.

Combined mode

Channel Maximum

Channel Frequency (ZPBSmD) Limit M(Zng)m r;‘:ﬁ
(MHz) (dBm)
CH Low 2412 -17.32 8 -25.32
802.11n HT20 .
Combined mode CH Middle 2437 -17.37 8 -25.37 |PASS
CH High 2462 -17.52 8 -25.52
CH Low 2422 -21.11 8 -29.11
802.11n HT40 .
Combined mode CH Middle 2437 -21.12 8 -29.12 | PASS
CH High 2452 -21.09 8 -13.09
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POWER SPECTRAL DENSITY ( IEEE 802.11b MODE)

CH Low ( 802.11b MODE)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -19.48 dBm VBW 10 kHz
10 dBm 2.411244498 GHz SWT 100 s Unit dBm
10
11.7 B Of fogt -
|
0
-10
b, A
~20p PN I A ISAAARS SEAATAR AVLAL AR ARt VIV BtV AT fea s i iV
1MAX W\/ 1MA
-30
~40
-50
-60
-70
-80
-90
Center 2.411244488 GHz 30 kHz/ Span 300 kHz
Date: 11.MAR.2011 17:04:53
CH Mid ( 802.11b MODE)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -19.30 dBm VBW 10 kHz
10 dBm 2.43767335 GHz SWT 100 s Unit dBm
10
11.7 @B Offsgt ||
|
0
-10
Y, POV NSAPE INPUNINN DYV V. SPO A A A A A A7
1MAX 1MA
-30
~40
-50
-B60
-70
-80
-90
Center 2.437673347 GHz 30 kHz, Span 300 kHz
Date: 11.MAR.2011 17:06:11
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CH High ( 802.11b MODE)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -19.46 dBm VBW 10 kHz
10 dBm 2.46267295 GHz SWT 100 s Unit dBm
10
11.7 fB Offsgt i
0
-10
-2 DAY \VAvus "\,‘V“v“\,w-’ frtr—g AaARE" IEAAS A VA \YAd AV AGvA AdsV)
1MAX 1MA
-30
-40
-50
-60
-70
-80
-90
Center 2.462672946 GHz 30 kHz, Span 300 kHz
Date: 11.MAR.2011 17:06:54
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POWER SPECTRAL DENSITY ( IEEE 802.11g MODE )

CH Low ( 802.11g MODE)

" Marker 1 [T1] RBW 3 kHz RF Att 20 dB
4‘ Ref Lvl -19.13 dBm VBW 10 kHz
10 dBm 2.40873257 BHz SWT 100 s Unit dBm

10

_F
*

11.7 @B Offs¢

G e T T

-30

-40

-50

-60

-70

-80

-90

Center 2.409732265 GHz 30 kHz/ Span 300 kHz
Date: 11.MAR.2011 17:10:12

CH Mid ( 802.11g MODE)

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -18.08 dBm VBW 10 kHz

10 dBm 2.43473166 BGHz SWT 100 s Unit dBm

_F
*

11.7 @B Offs¢

) ).

T o A S I A I e ATVE

-30

-40

-50

-B0

-70

-B80

-90

Center 2.434731363 GHz 30 kHz/ Span 300 kHz

Date: 11.MAR.2011 17:038:05
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CH High ( 802.11g MODE)
RBW

Marker 1 [T1] 3 kHz RF Att 20 dB
Ref Lvl -19.03 dBm VBW 10 kHz

10 dBm 2.45973166 GHz SHT 100 s Unit dBm

11.7 @B Of fs¢

-

;ZDWVV\\//\/\A/\,/\/\/WW) N\ v\fv\f\f\./v’\’\/_\/\; 1Ma

-30

-40

-50

-60

-70

-80

-90

Center 2.459731663 GHz 30 kHz, Span 300 kHz

Date: 11.MAR.2011 17:08:07
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POWER SPECTRAL DENSITY ( 802.11n HT20 MODE )
CH Low ( 802.11n HT20 MODE-Chain 0 )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -21.92 dBm VBW 10 kHz
10 dBm 2.40975621 GHz SWT 100 s Unit dBm
10
11.7 HB Offogt ||
||
0
-10
-20
1MAX /\NN/\} 1MA
-30
-40
-50
-60
-70
-80
-30
Center 2.409755912 GHz 30 kHz, Span 300 kHz
Date: 11.MAR.2011 17:11:17
CH Mid ( 802.11n HT20 MODE-Chain 0)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -21.17 dBm VBW 10 kHz
10 dBm 2.433912866 GHz SWT 100 s Unit dBm
10
11.7 HB Offagt *
||
0
-10
-20

7 1MA MWMMW%MWM 1MA

-40

-50

-60

-70

-80

-90

Center 2.439123658 GHz 30 kHz, Span 300 kHz

Date: 11.MAR.2011 17:16:26
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CH High ( 802.11n HT20 MODE-Chain 0 )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -21.28 dBm VB 10 kHz
10 dBm 2.46412926 GHz SWT 100 s Unit dBm
10
11.7 fB Of fset *
|
0
-10
-20
e wv\/\rl‘\ﬂ W%MM\/\/"\/\/\ tnA
30 \/\./\j\'\‘
-40
-50
-60
-70
-80
-90
Center 2.464129258 GHz 30 kHz, Span 300 kHz
Date: 11.MAR.2011 17:17:22
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POWER SPECTRAL DENSITY ( 802.11n HT20 MODE )

CH Low ( 802.11n HT20 MODE-Chain 1)

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -19.69 dBm VBW 10 kHz
10 dBm 2.41413056 GHz SHT 100 s Unit dBm
10
11.7 B Offspt *
|
0
-10
-20 A
1MA MAVPJU\ALr,ﬁ~A,AJV“NpVAw\JﬁJ W“AJNV\ﬁJx\AA/J\Vﬂwf\lnA
-30
~40
-50
-60
-70
-80
-390
Center 2.4141305961 GHz 30 kHz/ Span 300 kHz
Date: 11.MAR.2011 17:28:57
CH Mid ( 802.11n HT20 MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
@Ref Lvl -19.76 dBm VBW 10 kHz
10 dBm 2.43475561 GHz SWT 100 s Unit dBm
10
11.7 HB Of fsgt *
|
0
-10
-20
fkg:y&V\p\fﬁ/ﬁdjvv\IVW/U\A\,WVWJM\)“VF»vAJJ\I \{\NAMNPJMv/\/\wavJWN‘“«\/"_r\fvdvx 1MA
-30
-40
50
-60
-70
-80
-390

Center 2.434755611 GHz 30 kHz/

Date: 11.MAR.2011 17:28:17

Span 300 kHz
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CH High ( 802.11n HT20 MODE-Chain 1)

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -19.85 dBm VB 10 kHz
10 dBm 2.45975531 GHz SWT 100 s Unit dBm
10
11.7 B Of fsgt -
|
0
-10
-20
1MAX WWWW \'\M/\‘\u\/\,\w% 1MA
-30
-40
-50
-60
-70
-80
-90
Center 2.45975501 GHz 30 kHz, Span 300 kHz
Date: 11.MAR.2011 17:27:19
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POWER SPECTRAL DENSITY ( 802.11n HT40 MODE )

CH Low ( 802.11n HT40 MODE-Chain 0)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -25.87 dBm VBW 10 kHz
10 dBm 2.42444568 GHz SHT 100 s Unit dBm
10
11.7 B Offogt *
|
0
-10
-20
1MAX 1MA
-30 ey Py V_/\V/\ /I\A\/—\j\f\n/\ A AT AN -
74@”‘\\//\.,1\/
-50
-60
-70
-80
-30
Center 2.424445691 GHz 30 kHz/ Span 300 kHz
Date: 11.MAR.2011 17:21:03
CH Mid ( 802.11n HT40 MODE-Chain 0))
Marker 1 [T11] RBW 3 kHz RF Att 20 dB
@Ref Lvl -26.10 dBm VBW 10 kHz
10 dBm 2.43944568 GHz SWT 100 s Unit dBm
10
11.7 HB Offo¢t *
|
0
-10
-20
1MAX 1MA
30 ,\A,-/\Am\/_\ff\/\/\.\ A_ad A
,\J\J\”JVVUVV/VV v\/“\f\,,/\/v\/\/"\"\l'V WAL
_40 U/\..v
-50
-60
-70
-80
-90
Center 2.439445691 GHz 30 kHz/ Span 300 kHz
Date: 11.MAR.2011 17:20:14
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CH High ( 802.11n HT40 MODE-Chain 0 )

Marker 1 [T1] RBW 3 kHz RF Attt 20 dB
Ref Lvl -26.15 dBm VBW 10 kHz
10 dBm 2.45444563 GHz SWT 100 s Unit dBm
10
11.7 @B Offs¢t III
||
0]
-10
-20
1MAX 1MA
N___A /\A/\ i AVVANIN N AL\

B MJAv"vV'v N v v wv\;\’m/\,\/\f\ AAAR RAVAIWN
74Df\A A

VX

-50

-60

-70

-80

-90

Center 2.454445391 GHz 30 kHz, Span 300 kHz

Date: 11.MAR.2011  17:18:53
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POWER SPECTRAL DENSITY ( 802.11n HT40 MODE )

CH Low ( 802.11n HT40 MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -23.77 dBm VBW 10 kHz
10 dBm 2.42072034 GHz SWT 100 s Unit dBm
10
11.7 HB Offogt i
0]
-10
-20
1MAX [\r'\/! 1MA
ok SPAPVAWC\ WAVAND AWLLY /\V/\ /\V/\V/‘ WiV VAV/\\\NA
-40
-50
-60
-70
-80
-30
Center 2.420720341 GHz 30 kHz, Span 300 kHz
Date: 11.MAR.2011 17:22:52
CH Mid ( 802.11n HT40 MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -23.75 dBm VBW 10 kHz
10 dBm 2.43572034 GHz SWT 100 s Unit dBm
10
11.7 gB Offagt *
||
0
-10
-20
1MAX M 1MA
30 A pal AN N M \/\/’\ AV W NN, W Y N
n\/vv vy 2 A L AR I ANV
-40
-50
-60
-70
-80
-30
Center 2.435720341 GHz 30 kHz, Span 300 kHz
Date: 11.MAR.2011 17:24:08
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CH High ( 802.11n HT40 MODE-Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -23.51 dBm VBW 10 kHz
10 dBm 245072034 GHz SWT 100 s Unit dBm
10
11.7 fB Of fsgt *
|
0
-10
-20
1MAX W 1MA
I VRPN (VAYAVAT D VAN WAV YNVON A
-40
-50
-60
-70
-80
-390
Center 2.450720341 GHz 30 kHz/ Span 300 kHz
Date: 11.MAR.2011 17:26:18
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POWER SPECTRAL DENSITY ( 802.11n HT20 Combined MODE)

CH Low ( 802.11n HT20 Combined MODE )
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -17.32 dBm VBW 10 kHz
10 dBm 2.40975561 BGHz SWT 100 s Unit dBm
10
15.2 @B Of fs¢t ||
|
0
-10
o0 NS AN Fa)
,M W\NV\J N7 A A VW\WW\N’/\ A
-30
~4D
-50
-60
-70
-80
-90
Center 2.409755611 GHz 30 kHz/ Span 300 kHz
Date: 12.MAR.2011 14:46:01
CH Mid (802.11n HT20 Combined MODE )
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
@Ref Lvl -17.37 dBm VBW 10 kHz
10 dBm 2.43475561 GHz SWT 100 s Unit dBm
10
15.2 @B Of fs¢t [ |
|
0
-10
-20 /-’"JN WVM\V\J\I\JN’\I\W A\\,\‘ =4
pevad ARV RSN PPN
-30
-40
-50
-60
-70
-80
-90
Center 2.434755611 GHz 30 kHz/ Span 300 kHz
Date: 12.MAR.2011 14:46:42

Page 50



Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

CH High (802.11n HT20 Combined MODE)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
@Ref Lvl -17.52 dBm VBW 10 kHz
10 dBm 2.45375501 GHz SWT 100 s Unit dBm
10
15.2 B Offogt *
||
0
-10
-20 Wi Wvl\j\—\va\/\WV V) —
torgR™) o A ] 1
-30
-40
-50
-60
-70
-80
-30
Center 2.45975501 GHz 30 kHz, Span 300 kHz
Date: 12.MAR.2011 14:47:29
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POWER SPECTRAL DENSITY ( 802.11n HT40 Combined MODE)

CH Low ( 802.11n HT40 Combined MODE )
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
@Ref Lvl -21.11 dBm VBW 10 kHz
10 dBm 2.42072024 GHz SWT 100 s Unit dBm
10
15.2 B Offogt *
||
0
-10
-20
1MAxX '\f’\[\‘ \f\/\ 1MA
I NaVI JAVM A" N WA A\
-40
-50
-60
-70
-80
-30
Center 2.42072024 GHz 30 kHz, Span 300 kHz
Date: 12.MAR.2011 14:43:48
CH Mid (802.11n HT40 Combined MODE )
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -21.12 dBm VBW 10 kHz
10 dBm 2.43572024 GHz SWT 100 s Unit dBm
10
15.2 HB Offo¢t ||
||
0
-10
-20
0 HUNAMM/\/\/ VWM MV/\V/
-40
-50
-60
-70
-80
-30
Center 2.43571884 GHz 30 kHz, Span 300 kHz
Date: 12.MAR.2011  14:52:01

Page 52



Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

CH High (802.11n HT40 Combined MODE)

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -21.09 dBm VBW 10 kHz

10 dBm 2.45071864 GHz SHT 100 s Unit dBm

,,
*

15.2 @B Of fs¢

-20

2% A ANV VY AN SN A

-30 v

-40

-50

-60

-70

-80

-90

Center 2.450719338 GHz 30 kHz, Span 300 kHz

Date: 12.MAR.2011 14:52:46
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8.5 CONDUCTED SPURIOUS EMISSION

LIMITS

§ 15.247(d) In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the and
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in § 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in §
15.205(a), must also comply with the radiated emission limits specified in § 15.209(a) (see §
15.205(c)).

TEST PROCEDURE
The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set
to 100 kHz. The video bandwidth is set to 100 kHz.

The spectrum from 30 MHz to 26.5 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 2.4 GHz band.

TEST SETUP

SPECTRUM

EUT ANALYZER

TEST RESULTS
No non-compliance noted.
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802.11b Mode

CH Low
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2412 11.7 94.88 106.58 N/A N/A
2400 11.7 58.37 70.07 86.58 -16.51
1735.52786 11.7 41.03 52.73 86.58 -33.85
6955.91182 11.7 4419 55.89 86.58 -30.69
CH Mid
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2437 11.7 94.34 106.04 N/A N/A
2400 11.7 40.47 52.17 86.04 -33.87
1750.1002 11.7 40.06 51.76 86.04 -34.28
6673.34669 11.7 43.42 55.12 86.04 -30.92
CH High
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2462 11.7 94.91 106.61 N/A N/A
2400 11.7 39.65 51.35 86.61 -35.26
1012.06413 11.7 39.75 51.45 86.61 -35.16
6955.91182 11.7 44.87 56.57 86.61 -30.04
802.11g Mode
CH Low
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2412 11.7 90.67 102.37 N/A N/A
2400 11.7 60.75 72.45 82.37 -9.92
1428.69739 11.7 40.07 51.77 82.37 -30.60
6673.34669 11.7 44.64 56.34 82.37 -26.03
CH Mid
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2437 11.7 90.77 102.47 N/A N/A
2400 11.7 40.53 52.23 82.47 -30.24
1791.76353 11.7 40.94 52.64 82.47 -29.83
6626.25251 11.7 44.02 55.72 82.47 -26.75
CH High
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2462 11.7 90.54 102.24 N/A N/A
2400 11.7 40.37 52.07 82.24 -30.17
1714.38878 11.7 41.43 53.13 82.24 -29.11
6720.44088 11.7 44.20 55.9 82.24 -26.34
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802.11n HT20 Mode Chain 0

CH Low
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2412 11.7 86.38 98.08 N/A N/A
2400 11.7 55.08 66.78 78.08 -11.30
1756.0521 11.7 40.44 52.14 78.08 -25.94
6955.91182 11.7 43.79 55.49 78.08 -22.59
CH Mid
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2437 11.7 86.21 97.91 N/A N/A
2400 11.7 39.26 50.96 77.91 -26.95
2261.96393 11.7 40.72 52.42 77.91 -25.49
6908.81764 11.7 44.67 56.37 77.91 -21.54
CH High
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2462 11.7 85.55 97.25 N/A N/A
2400 11.7 40.07 51.77 77.25 -25.48
1976.27255 11.7 40.74 52.44 77.25 -24.81
13407.81563 11.7 43.64 55.34 77.25 -21.91
802.11n HT20 Mode Chain 1
CH Low
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2412 11.7 88.67 100.37 N/A N/A
2400 11.7 58.58 70.28 80.37 -10.09
357.3547094 11.7 49.42 61.12 80.37 -19.25
13360.72144 11.7 44.83 56.53 80.37 -23.84
CH Mid
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2437 11.7 88.69 100.39 N/A N/A
2400 11.7 41.16 52.86 80.39 -27.53
315.6913828 11.7 48.36 60.06 80.39 -20.33
6767.53507 11.7 44.00 55.7 80.39 -24.69
CH High
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2462 11.7 88.36 100.06 N/A N/A
2400 11.7 40.07 51.77 80.06 -28.29
315.6913828 11.7 49.98 61.68 80.06 -18.38
6955.91182 11.7 44.85 56.55 80.06 -23.51
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802.11n HT40 Mode Chain 0

CH Low
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2422 11.7 82.40 94.1 N/A N/A
2400 11.7 54.82 66.52 74.10 -7.58
1678.67735 11.7 40.46 52.16 74.10 -21.94
6955.91182 11.7 45.02 56.72 74.10 -17.38
CH Mid
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2437 11.7 82.39 94.09 N/A N/A
2400 11.7 39.56 51.26 74.09 -22.83
1714.38878 11.7 40.75 52.45 74.09 -21.64
6955.91182 11.7 44.40 56.1 74.09 -17.99
CH High
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2452 11.7 82.01 93.71 N/A N/A
2400 11.7 39.59 51.29 73.71 -22.42
1845.33066 11.7 41.09 52.79 73.71 -20.92
6955.91182 11.7 45.09 56.79 73.71 -16.92
802.11n HT40 Mode Chain 1
CH Low
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2422 11.7 84.64 96.34 N/A N/A
2400 11.7 56.63 68.33 76.34 -8.01
315.6913828 11.7 50.28 61.98 76.34 -14.36
6955.91182 11.7 43.94 55.64 76.34 -20.70
CH Mid
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2437 11.7 84.97 96.67 N/A N/A
2400 11.7 42.24 53.94 76.67 -22.73
315.6913828 11.7 48.57 60.27 76.67 -16.40
6955.91182 11.7 44.14 55.84 76.67 -20.83
CH High
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2452 11.7 84.72 96.42 N/A N/A
2400 11.7 40.13 51.83 76.42 -24.59
315.6913828 11.7 50.98 62.68 76.42 -13.74
6955.91182 11.7 43.90 55.6 76.42 -20.82

Page 57



Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N

Date of Issue: March 25, 2011

802.11n HT20 Combined Mode

CH Low
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2412 15.2 87.85 103.05 N/A N/A
2400 15.2 58.05 73.25 83.05 -9.80
357.3547094 15.2 49.41 64.61 83.05 -18.44
6955.91182 15.2 43.70 58.9 83.05 -24.15
CH Mid
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2437 15.2 87.50 102.7 N/A N/A
2400 15.2 39.37 54.57 82.70 -28.13
315.6913828 15.2 48.47 63.67 82.70 -19.03
6532.06413 15.2 44.33 59.53 82.70 -23.17
CH High
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2462 15.2 88.75 103.95 N/A N/A
2400 15.2 39.45 54.65 83.95 -29.30
315.6913828 15.2 50.43 65.63 83.95 -18.32
14161.32265 15.2 43.87 59.07 83.95 -24.88
802.11n HT40 Combined Mode
CH Low
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2422 15.2 85.65 100.85 N/A N/A
2400 15.2 55.59 70.79 80.85 -10.06
315.6913828 15.2 49.84 65.04 80.85 -15.81
6908.81764 15.2 43.91 59.11 80.85 -21.74
CH Mid
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2437 15.2 85.06 100.26 N/A N/A
2400 15.2 42.03 57.23 80.26 -23.03
315.6913828 15.2 49.46 64.66 80.26 -15.60
6861.72345 15.2 45.34 60.54 80.26 -19.72
CH High
Frequency Offset Reading Level Limit Margin
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
2452 15.2 85.62 100.82 N/A N/A
2400 15.2 39.35 54.55 80.82 -26.27
315.6913828 15.2 51.07 66.27 80.82 -14.55
6955.91182 15.2 44.54 59.74 80.82 -21.08
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(IEEE 802.11b MODE)

CH Low (30MHz~3GHz) (802.11b MODE )

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 106.58 dBuV VBW 100 kHz
128.7 dBuv 2.41200000 GHz SWT 760 ms Unit dBuv
128
11.7 @B Of fset MU 106.58 dBuv| gy
150 2.41200[000 GHz
V2 [[T1] 70.p7 dBuv
2.40000[000 GHz
110 73 55— 13—
1.73552[7686 GHz
100
1MAX 1MA
a0

D1 B6.[38 dBuV

80

70

60

50 rd W A MNW‘%MWMM Ww

Ak A
i e <

40
28.7
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 12.MAR.2011  13:53:40
CH Low (3GHz~26.5GHz) (802.11b MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
@Ref Lvl 55.89 dBuV VBW 100 kHz
128.7 dBuV £.95591182 GHz SWT E s Unit dBuV
128
11.7 @B Of fset V4 [IT1] 55.9 dBuV|
100 6.95591/182 GHz
110
100
1MAX 1MA
90

D1 B6.[38 dBuV

80

70

60

50

40

28.7

Start 3 GHz 2.35 GHz~, Stop 26.5 GHz

Date: 12.MAR.2011 13:54:01
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CH Mid (30MHz~3GHz) (802.11b MODE )
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 106.04 dBuV VBW 100 kHz
128.7 dBuV 2.43700000 GHz SWT 760 ms Unit dBuV
128
11.7 {8 Offsgt vi|T1] 106.p4 dBMv-
1o 2.43700[p00 GHz
V2 [[T1] 52.[17 dBuv
2.40000[000 GHz
110 St T T dBr
Y.75010p20 GHz
100
1MAX 1MA
30
L D1 B6.[04 dBuv
a0
70
60
; ] L\V\w/v\
50 L ETPVRPY RRUR TP IETVANLN TOVSVAIA SO N, WA
N AAL NI T
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011  13:54:58
CH Mid (3GHz~26.5GHz) (802.11b MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 55.12 dBuV VBW 100 kHz
128.7 dBuV 6.67334669 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fagt V4 [IT1] 55.]12 dB/N-
1o 6.67334663 GHz
110
100
1MAX 1MA
390
L D1 B6.[04 dBuv
a0
70
60
4
EWWMWWWMWM R
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011  13:55:12
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CH High (30MHz~3GHz) (802.11b MODE )
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 106.61 dBuV VBW 100 kHz
128.7 dBuV 2.46200000 GHz SWT 760 ms Unit dBuV
128
11.7 {8 Offsgt vi|T1] 106.f1 dBMv-
1o 2.46200[000 GHz
V2 [[T1] 51.35 dBuV
2.40000[000 GHz
110 I +—5 B
1Joto06413 GHz
100
1MAX 1MA
90
L D1 B6.[51 dBuv
80
70
60
3 zdj
50 N ITY TR, RIPVEC L W ey TLTNY.
[ A RALE A IR > v
40
28 .7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011  13:55:57
CH High (3GHz~26.5GHz) (802.11b MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 56.57 dBuV VBW 100 kHz
128.7 dBuV 6.95591182 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fagt V4 [IT1] 56.p7 dB/N-
1o £.95591/182 GHz
110
100
1MAX 1MA
90
L D1 B6.[51 dBuv
80
70
60 yan
EUJMWWWWWWWW
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011  13:56:14
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11g MODE)

CH Low (30MHz~3GHz) (802.11g MODE )

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 102.37 dBuV VBW 100 kHz
128.7 dBuv 2.41200000 GHz SWT 760 ms Unit dBuv
128
11.7 @B Of fset MU 102,57 dBuv| gy
150 2.41200[000 GHz
V2 [[T1] 72.45 dBuv
2.40000[000 GHz
110 SHF43 S4B
1.42869[739 GHz
100
1MAX 1MA
a0
L D1 B2.[37 dBuv
a0

70

60

AAI%WWAMM‘JW

50 1 Mgaa M
me AT o s o
40
28.7
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 12.MAR.2011 13:57:03
CH Low (3GHz~26.5GHz) (802.11g MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
@Ref Lvl 56.34 dBuv VBW 100 kHz
128.7 dBuv 5.67334669 GHz SWT 6 s Unit dBuv
128,
11.7 pB Of fset V4 [[T1] 56.04 dBuV| gy
120 6.67334669 GHz
110
100
1MAX 1MA
30

D1 B2.37 dBuVv
80

70

60 "

- LWMWWWWMMM sl

40
28.7
Start 3 GHz 2.35 GHz~, Stop 26.5 GHz
Date: 12.MAR.2011  13:57:21
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CH Mid (30MHz~3GHz) (802.11g MODE )
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 102.47 dBuV VBW 100 kHz
128.7 dBuV 2.43700000 GHz SWT 760 ms Unit dBuV
128
11.7 {8 Offsgt vi|T1] 102.447 dBMv-
1o 2.43700[p00 GHz
V2 [[T1] 52.23 dBuV
2.40000[000 GHz
110 I S4B
1.79176[353 GHz
Y
100
1MAX 1MA
30
L D1 B82.47 dBuv
a0
70
60
3 g
0 RO Y oy oA
W WEAY NV Y W VNTN v Ml A
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011  13:58:00
CH Mid (3GHz~26.5GHz) (802.11g MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 55.72 dBuV VBW 100 kHz
128.7 dBuV 6.62625251 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fagt V4 [IT1] 55.[72 dB/N-
1o 6.62625R51 GHz
110
100
1MAX 1MA
390
L D1 B82.47 dBuv
a0
70
60 T
50 AWMWWMMWWW“ W
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011  13:58:13
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CH High (30MHz~3GHz) (802.11g MODE )
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 102.24 dBuV VBW 100 kHz
128.7 dBuV 2.46200000 GHz SWT 760 ms Unit dBuV
128
11.7 {8 Offsgt vi|T1] 102.p4 dBMv-
1o 2.46200[000 GHz
V2 [[T1] 52.07 dBuV
2.40000[000 GHz
110 343 S3-{t3—Brm
117143878 GHz
y
100
1MAX 1MA
90
L D1 B2.p4 dBuv
80
70
60
i ZJ w
5D,‘,.'V\MA»JM At Ao s A hiaad AVW‘\L"\ Ay ‘“""\W
40
28 .7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011  13:58:52
CH High (3GHz~26.5GHz) (802.11g MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 55.90 dBuV VBW 100 kHz
128.7 dBuV 6.72044088 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fagt V4 [IT1] 55.180 dB/N-
E.72044{088 GHz
120
110
100
1MAX 1MA
90
L D1 B2.p4 dBuv
80
70
60 T
. MWW%WW%M
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011  13:59:07

Page 64



Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11n HT20 MODE )

CH Low (30MHz~3GHz) (802.11n HT20 MODE-Chain 0 )

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 98.08 dBuV VBW 100 kHz
128.7 dBuv 2.41200000 GHz SWT 760 ms Unit dBuv
128
11.7 @B Of fset MU 98.D8 dBuv|
150 2.41200[000 GHz
V2 [[T1] 66.[78 dBuV
2.40000[000 GHz
110 73 S4B
1.75605R10 GHz
100
1MAX 1MA
a0
a0

—D1 78.[08 dBuv

70 )1
60

3
L AL A AR e JM—W\«/M'J

B R AR AR R o

40

28.7

Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 12.MAR.2011 14:00:17

CH Low (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz  RF Att 20 dB
Ref Lvl 55.49 dBuvV VBW 100 kHz
128.7 dBuv 6.95591182 GHz SWT 6 s Unit dBuv
128
11.7 pB Of fset V4 [[T1] 55.49 dBuV|
1o 6.95591|182 GHz
110
100
1MAX tMA
90
80

—D1 78.[08 dBuv

70

60

7

EDWWWWWWWW ottt

40
28.7
Start 3 GHz 2.35 GHz~, Stop 26.5 GHz
Date: 12.MAR.2011 14:00:30
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CH Mid (30MHz~3GHz) (802.11n HT20 MODE-Chain 0 )

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 97.91 dBuv VBW 100 kHz
128.7 dBuV 2.43700000 GHz SWT 760 ms Unit dBuV
128
11.7 {8 Offsgt vi|T1] 97.91 dBMv-
190 2.43700[p00 GHz
V2 |1T1] 50./96 dBuv
2.40000[000 GHz
110 4 So-po—Br
2.26196[393 GHz
100 1
1MAX 1MA
90
80
[ D1 77.[51 aBuv
70
60
W W
N b AARANNAA NN
50 . A,
40
287
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011  14:01:11

CH Mid (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.37 dBuV VBW 100 kHz
128.7 dBuv 6.90881764 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fagt V4 [IT1] 56.37 dB/N-
1o £.9068681[764 GHz
110
100
1MAX 1MA
390
a0

—D1 77.81 dBuv

70

60

T

50

40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011 14:01:30

Page 66



Compliance Certification Services Inc.

Report No. : T110218402-RP1 FCC ID : U6A-GR290N Date of Issue: March 25, 2011

CH High (30MHz~3GHz) (802.11n HT20 MODE-Chain 0 )

Marker 1 [T1] RBW 100 KHz RF Att 20 dB
Ref Lvl 97.25 dBuV VBW 100 kHz
128.7 dBuV 2.46200000 GHz SWT 760 ms Unit dBuV
128
11.7 {8 Offsgt vi|T1] 97.p5 dBMv-
1o 2.46200[000 GHz
v2 [[T1] 51.[77 dBuV
2.40000[000 GHz
110 343 S4B
1.97627P55 GHz
100 1
1MAX 1MA
90
80

D1 77.25 dBuVv

70
60
ot
50 .mm)n L “AVJ AU MA‘M\AMXAVA.A An.ul.//\J\) latupu
AN IR AR
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011  14:02:23

CH High (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 55.34 dBuv VBW 100 kHz

128.7 dBuV 13.40781563 GHz SHT 6 s Unit dBuV
128

11.7 @B Of fs¢

-

Y4 1[T1] 55.[34 dBuv
113.40781563 GHz -

120

110

100

1MAX 1MA
30

80

—D1 77.25 dBuV

70

60

40
28.7

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011 14:02:57
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11n HT20 MODE )

CH Low (30MHZ~3GHZ) (802.11n HT20 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 100.37 dBuVv VBW 100 kHz
128.7 dBuv 2.41200000 GHz SHT 760 ms Unit aBuV
128,
11.7 @B Of fset MU 100,57 dBuv| gy
120 2.41200000 GHz
V2 [IT11] 70.28 dBuV
2. 4000000 GHz
110 =y 45—
397.35470B42 MHz
100
1MAX 1MA
30
gol=D1 B0 ARy
70
3
60 Y
50 \ \ T Y LW:‘W"'\«N
W‘WML” T = e Uy
40
28.7
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 12.MAR.2011 14:11:12

CH Low (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 1)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.53 dBuV VBW 100 kHz
128.7 dBuV 13.36072144 GHz SWT E s Unit dBuV
128
11.7 @B Of fset V4 [IT1] 56.53 dBuV| gy
100 13.36072|144 GHz
110
100
1MAX 1MA
90
gol=D1l B0 dRy
70
60 7
50 W%WWWMWH‘MM&W%
40
28.7
Start 3 GHz 2.35 GHz~, Stop 26.5 GHz
Date: 12.MAR.2011  14:11:483
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CH Mid (30MHz~3GHz) (802.11n HT20 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Attt 20 dB
Ref Lvl 100.39 dBuv VBW 100 kHz
128.7 dBuv 2.43700000 GHz SWT 760 ms Unit dBuV
128
11.7 {8 Offsgt vi|T1] 100.9 dBMv-
120 2.43700P00 GHz
V2 |IT1] 52.B6 dBuV
2.40000p00 GHz
110 St F58-156—dBr
315.69138R77 MHz
1
100
1MAX 1MA
30
golL B0 39 dry
70
60 g
7
50 i N RV IM‘A:A‘WWMAMLW
(et Akt
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011 14:12:37

CH Mid (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 1)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 55.70 dBuV VBW 100 kHz
128.7 dBuV 6.76753507 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fagt V4 [IT1] 55.[70 dB/N-
1o 6.76753607 GHz
110
100
1MAX 1MA
390
o080 29 ARy
70
60 7
50 «MMWW%MWWVW el
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011  14:13:05
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CH High (30MHz~3GHz) (802.11n HT20 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Attt 20 dB
Ref Lvl 100.06 dBuV VBW 100 kHz
128.7 dBuV 2.46200000 GHz SWT 760 ms Unit dBuV
128
11.7 {8 Offsgt vi|T1] 100.p6 dBMv-
120 2.46200p00 GHz
V2 |IT1] S1.[v7 dBuv
2.40000p00 GHz
110 St Sy afopmeiny sy
315.63138R77 MHz
1
100
1MAX 1MA
30
80 IRk Clﬁ_ S4B
70
;
60
2
50 sl s e R A b Ay o Mo Ao A s
AT AR U oo ¥t
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011  14:14:02

CH High (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 1)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.55 dBuV VBW 100 kHz
128.7 dBuv 6.95591182 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fagt V4 [IT1] 56.F5 dB/N-
1o 6.95591/182 GHz
110
100
1MAX 1MA
390

80b+—B8 ===

70

60 pas

- AWWWWMMWMW

40
28.7

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011 14:14:22
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11n HT40 MODE )

CH Low (30MHz~3GHz) (802.11n HT40 MODE-Chain 0 )

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 94.10 dBuV VBW 100 kHz
128.7 dBuv 2.42200000 GHz SWT 760 ms Unit dBuv
128
11.7 @B Of fset MU 94,110 dBuY|
150 2.42200[000 GHz
V2 [[T1] 66.52 dBuV
2.40000[000 GHz
110 73 S 5B
1.67867735 GHz
100
i
1MAX m 1MA
a0
a0

D1 74.[1 dBuV

70
60
3 L
50 At Y UL MNMMA/) A Al
TN
40
28.7
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 12.MAR.2011 14:03:32

CH Low (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.72 dBuV VBW 100 kHz
128.7 dBuv 6.95591182 GHz SWT B s Unit dBuv
128
11.7 @B Of fset V4 [IT1] 56.[72 dBuV|
1o 6.95591/182 GHz
110
100
1MAX 1MA
90
a0

D1 74.[1 dBuV

70

60 4

IR e PO PO ST O WO T oty et

50
40
28.7
Start 3 GHz 2.35 GHz~, Stop 26.5 GHz
Date: 12.MAR.2011 14:03:58
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CH Mid (30MHz~3GHz) (802.11n HT40 MODE-Chain 0 )

Marker 1 [T1] RBW 100 kHz RF Attt 20 dB
Ref Lvl 94.09 dBuV VBW 100 kHz
128.7 dBuv 2.43700000 GHz SWT 760 ms Unit dBuV
128
11.7 {8 Offsgt vi|T1] 94 .Jps dBMv-
120 2.43700P00 GHz
V2 |IT1] 51.p6 dBuV
2.40000p00 GHz
110 ST Sraniaepmeisyeg
1.71438B78 GHz
100
1
1MAX ﬁ 1MA
30
a0
D1 74.09 dBuV
70
60
3 J
50 | Ak AN AuhanMLulme WMWW
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011 14:04:37

CH Mid (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.10 dBuV VBW 100 kHz
128.7 dBuv 6.95591182 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fagt V4 [IT1] 56.]10 dB/N-
1o 6.95591/182 GHz
110
100
1MAX 1MA
390
a0

D1 74.09 dBuV

70
60 vi
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011 14:04:51
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CH High (30MHz~3GHz) (802.11n HT40 MODE-Chain 0 )

Marker 1 [T1] RBW 100 kHz RF Attt 20 dB
Ref Lvl 93.71 dBuv VBW 100 kHz
128.7 dBuV 2.45200000 GHz SWT 760 ms Unit dBuV
128
11.7 {8 Offsgt vi|T1] 93.|71 dBMv-
Ph 2.45200[000 GHz
V2 |IT1] 91.29 dBuv
2 .40000[000 GHz
110 St Sr-an Iaspueiny 7
1.84533066 GHz
100
1MAX ﬁ 1MA
30
a0
D1 73.|71 dBuv
70
60
E ]
50—t i A Ao | gy muMﬂW’WA’“Ywm NSO A
AN A o
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011 14:06:20

CH High (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.79 dBuV VBW 100 kHz
128.7 dBuv 6.95591182 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fagt V4 [IT1] 56.[79 dB/N-
1o 6.95591/182 GHz
110
100
1MAX 1MA
390
a0

—D1 73.|71 dBuv

70

60 ”

EDMWMWWWWWM Ty

40

28.7

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz

Date: 12.MAR.2011 14:06:33
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11n HT40 MODE )

CH Low (30MHz~3GHz) (802.11n HT40 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 96.34 dBuV VBW 100 kHz
128.7 dBuV 2.42200000 GHz SWT 760 ms Unit dBuV
128
11.7 pB Offset Yi|T1] 96.[34 dBMv-
120 2.42200[000 GHz
V2 |1T1] 68 .33 dBuv
2.40000p00 GHz
110 3 Spn Slopmeiayey
315.63138p77 MHz
100 T
1MAX W 1MA
30
80
L D1 76.[34 dBwv
70
;
60
50 l‘lLlﬂ } IRV P FRRIVTS LVSVEAS FENTTW Ay
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011 14:08:05

CH Low (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 1)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 55.64 dBuV VBW 100 kHz
128.7 dBuv 6.95591182 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fset V4 [IT1] 55.[54 dB/N-
1o 6.95591/182 GHz
110
100
1MAX 1MA
390
a0

D1 76.[34 dBuv

70

60

7

50

40
28.7

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011 14:08:25
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CH Mid (30MHz~3GHz) (802.11n HT40 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 96.67 dBuV VBW 100 kHz
128.7 dBuV 2.43700000 GHz SWT 760 ms Unit dBuv
128
11.7 {8 Offsgt vi|T1] 96.57 dBMv-
190 2.43700p00 GHz
V2 IT1] 53.84 dBuv
2.40000p00 GHz
110 St 568 p7dBr
315.69138077 MHz
100 +
1MAX M 1MA
30
80
L D1 76.[57 dBuv
70
60
] \"/\w
50 - SPUTING FRPTVRNN ', IV, TS, S TR T \AAM‘.NJ sk
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011 14:03:04

CH Mid (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 1)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 55.84 dBuV VBW 100 kHz
128.7 dBuV 6.95591182 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fagt V4 [IT1] 55.]84 dB/N-
1o £.95591/182 GHz
110
100
1MAX 1MA
390
a0
L D1 76.[57 dBuv
70
60 7
50 MMWWWW A L mwwm
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011  14:09:17
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CH High (30MHz~3GHz) (802.11n HT40 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Attt 20 dB
Ref Lvl 96.42 dBuv VBW 100 kHz
128.7 dBuV 2.45200000 GHz SWT 760 ms Unit dBuV
128
11.7 {8 Offsgt vi|T1] 96.J42 dBMv-
Ph 2.45200[000 GHz
V2 |IT1] 51.83 dBuV
2 .40000[000 GHz
110 SHFH e
315.68138277 MHz
100 ;
1MAX ” 1MA
30
a0
D1 76.[42 dBuV
70
e
60
g
50 l‘/‘w"uv'iu ..wvl'.vAn.M ) ML’.‘.NUWWMAA M NMprAA M
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011 14:10:01

CH High (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 1)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 55.60 dBuV VBW 100 kHz
128.7 dBuv 6.95591182 GHz SWT 6 s Unit dBuV
128
11.7 @B Of fagt V4 [IT1] 55.[50 dB/N-
1o 6.95591/182 GHz
110
100
1MAX 1MA
390
a0

D1 76.}42 dBuv

70
60 7
EDMM WWWW MW““’“"“‘M
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011 14:10:183
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11n HT20 Combined Mode )

CH Low (30MHz~3GHz) (802.11n HT20 MODE )

Marker 1 [T1] RBW 100 kHz  RF Att 20 dB
@Ref Lvl 103.05 dBuv VBW 100 kHz
130 dBuv 2.41200000 GHz SWT 760 ms Unit dBuv
130

15.2 @B Of fset MU 103.P5 dBuv| gy

2.41200[00 GHz

120 T T] 73 P5 dBu

240000000 GHz

110 v3lrT11 64 51 dBy

397.35470342 MHz

100
1MAX 1MA

30

D1 B83.05 dBuVv
80

70
3
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ﬁ&v@JAJw¢wbwnMvauumuuwﬂwwN““*NwwaA L“”¢~J*¢*~W*
50
40
30
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 12.MAR.2011  14:35:03
CH Low (3GHz~26.5GHz) (802.11n HT20 MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
@Ref Lvl 58.90 dBuV VBW 100 kHz
130 dBuv £.95591182 GHz SWT E s Unit dBuV
130
15.2 @B Of fset V4 [IT1] 58.]80 dBuv
6.95591/182 GHz -
120
110
100
1MAX 1MA
30

D1 B83.[05 dBuVv

80

70

60

50
40
30
Start 3 GHz 2.35 GHz~, Stop 26.5 GHz
Date: 12.MAR.2011 14:35:18
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CH Mid (30MHz~3GHz) (802.11n HT20 MODE )
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 102.70 dBuV VBW 100 kHz
130 dBuV 2.43700000 GHz SWT 760 ms Unit dBuV
130
15.2 {8 Offsgt vi|T1] 102.[70 dBuv
2.43700[p00 GHz -
120 T 5757 dBu
2.40000[000 GHz
110 V3 |[T11 63 .67 dBu
315.69138R77 MHz
100
1MAX 1MA
90
L D1 B82.[7 dBuv
80
70
3
60 1 1
7
W}‘MWMWW%MW Aty
50
40
30
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 12.MAR.2011  14:35:53
CH Mid (3GHz~26.5GHz) (802.11n HT20 MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 59.53 dBuV VBW 100 kHz
130 dBuv 6.53206413 GHz SWT 6 s Unit dBuV
130
15.2 @B Of fsgt V4 [IT1] 59.F63 dBuv
6.53206/413 GHz -
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1MAX 1MA
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Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 12.MAR.2011  14:36:17
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CH High (30MHz~3GHz) (802.11n HT20 MODE )
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 103.95 dBuV VBW 100 kHz
130 dBuV 2.46200000 GHz SWT 760 ms Unit dBuV
130
15.2 {8 Offsgt vi|T1] 103.95 dBuV
2.46200[000 GHz -
120 T 5755 dBu
2.40000[000 GHz
110 V3 |[T11 65 dBu
3151 65138R77 MHz
A 4
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Date: 12.MAR.2011  14:36:58
CH High (3GHz~26.5GHz) (802.11n HT20 MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 59.07 dBuV VBW 100 kHz
130 dBuv 14.16132265 GHz SWT 6 s Unit dBuV
130
15.2 @B Of fsgt V4 [IT1] 59.p7 dBuv
14.16132P65 GHz -
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Date: 12.MAR.2011  14:37:16
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11n HT40 Combined Mode )

CH Low (30MHz~3GHz) (802.11n HT40 MODE )

Marker 1 [T1] RBW 100 kHz  RF Att 20 dB
@Ref Lvl 100.85 dBuV VBW 100 kHz
130 dBuv 242200000 GHz SWT 760 ms Unit dBuv
130

15.2 @B Of fset MU 100,85 dBuv| gy

2.42200[000 GHz

120 T T] 7079 dBa

2.40000[000 GHz

110 v3lrT11 65 .04 dBy

315.68138R77 MHz
1
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Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 12.MAR.2011 14:3B:16
CH Low (3GHz~26.5GHz) (802.11n HT40 MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
@Ref Lvl 59.11 dBuv VBW 100 kHz
130 dBuv 5.90881764 GHz SWT B s Unit dBuV
130
15.2 @B Of fset V4 [IT1] 59.11 dBuv
65.90881|764 GHz -
120
110
100
1MAX 1MA
90

golD_e0.ps dRy
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Date: 12.MAR.2011 14:38:29
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